



**PREMIUM
INTERNATIONAL
GEMOLOGICAL
INSTITUTE & LAB**

Expertise Issued Under
plot No 74b, 2nd Floor ,
srinivasa Nagar Colony
Hyderabad-500062
www.premiumigi.com

**GEMSTONE/ DIAMOND
TESTING REPORT**

NUMBER : RU10117

DATE : 22 JAN 2021

LABORATORY REPORT (ORIGINAL) TO WHOM IT MAY CONCERN

SPECIMEN NAME : NATURAL STAR RUBY
COLOUR : PURPLISH RED
DIMENSION : 17.7 X 8.4 mm
SHAPE & CUT : CABOCHAN
HARDNESS : 9
S.G / R.I : 4 /1.768- 1.779
TRANSPARENCY : OPAQUE
COMMENTS : 1 Pc Loose , 30.48 CARAT
PRESENCE OF NATURAL INCLUSION




Dr.G.Meghana

Chief Gemologist & Diamond Grader
B. Tech (CSE) , DIGJ , IGI (Mumbai)
Premium International Gemological Institute & Lab

see terms & conditions on reverse

scan and view
report online

